STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 File#: 69.25B
(707) 649-5453 ' '

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Changxing Island, Shanghai, China Report No: NCR-000777
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date: 27-Jun-2010
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island NCR # ZPMC-0739

Type of problem:

Welding Concrete [] Other []
Welding [J Curing [J Procedural [J  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other [  Component: FB3126A Floorbeam on Lift 13AE

Procedural Procedural [] Description:

Reference Description: Heat Straightening without Engineer's Approval

Description of Non-Conformance:

During the Caltrans Quality Assurance in-process observations of the fabrication of Floorbeam FB3126A, QA
discovered the following issue:

-ZPMC personnel heat straightening Seismic Performance Critical Material (SPCM) material distorted by
welding without the Engineers approval.

-The Floorbeam isidentified as FB3126A.

-The plateisidentified as X3380B (SPCM).

-The deviation from flat as measured by this QA was 10mm per 1000mm.

-The Material thicknessis 20 mm.

Bay#3(F logr beam). —
FB3126A. ")
!

Bay#3(Floor beam). ) 1
FB3126A. plate: X33808

Distortion measured to be
=_ppx.9.7 mm in 1000 mm.

Maximuom-fistortion. measured to be appx.

9.7 mm in §000 mm at this ahea. Straight edge 1000 mm long.

2010/06/27 10:00 20M/06/2T 10:10
Applicablereference:

AWS D1.5/2002 Section 3.7.3: “Members distorted by welding shall be heat straightened by mechanical means

or by carefully supervised application of alimited amount of localized heat as approved by the engineer”.
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QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 2 of 2 )

Caltrans Special Provisions Section 8-3: “For material more than 16 mm, the Contractor shall not heat
straighten members more than 3 in 1000 without prior approval of the Engineer”.

Who discovered the problem:  Surendra Prabhu

Name of individual from Contractor notified: Mr.Wang wen bin

Time and method of notification: 10:00 hours, 06-27-2010, Verbal

Name of Caltrans Engineer notified: Sean Eagen

Time and method of notification: 14:50, 6/28/10, Email

QC Ingpector's Name: Zhan Hal Feng

Was QC Inspector awar e of the problem: [ Yeslvl No

Contractor's proposal to correct the problem:

N/A

Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Mazen Wahbeh,(818) 292-0659, who represents the
Office of Structural Materials for your project.

I nspected By: Devey,Jim SMR

Reviewed By: Wahbeh,Mazen SMR

TL-15,Quality Assurance -- Non-Conformance Report
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DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge
666 Feng Bin Road Room 708, Changxing Island
Shanghai 201913 PR China

Gttrans Tel: 021-56856666 ext 207061 Fax:
NON-CONFORMANCE REPORT TRANSMITTAL
To: AMERICAN BRIDGE/FLUOR, A JV Date: 29-Jun-2010
375 BURMA ROAD
OAKLAND CA 95607 Contract No: 04-0120F4
04-SF-80-13.2/13.9
Dear: Mr. Charles Kanapicki Job Name: SAS Superstructure
Attention: Mr. Thomas Nilsson  Project/Fabrication Manager Document No: 05.03.06-000735
Subject: NCR No. ZPMC-0739

Reference Description:  Hesat Straightening without Engineer's Approval

The attached Non-Conformance Report describes an occurrence where the contractor did not comply with arequirement of the contract document as
indicated below:
Materia or Workmanship not in conformance with contract documents.
Quality Control (QC) not performed in conformance with contract documents.
L] Recurring QC issue that constitutes a systematic problem in quality control.
[ Non-Conformance Resolved.
Material Location: OBG Lift: 13
Remarks:
During the Caltrans Quality Assurance in-process observations of the fabrication of Floorbeam FB3126A, QA discovered the following

issue:

-ZPMC personnel heat straightening Seismic Performance Critical Material (SPCM) material distorted by welding without the
Engineers approval.

-The Floorbeam is identified as FB3126A.

-The plateisidentified as X3380B (SPCM).

-The deviation from flat as measured by this QA was 10mm per 1000mm.

See attached NCR No. ZPMC-0739 for details.
-The Material thicknessis 20 mm.
Action Required and/or Action Taken:
Propose aresolution for the identified non-conformance with revised procedures to prevent future occurrences., A response for the
resolution of thisissue is expected within 7 days.

Transmitted by: Ching Chao
Attachments: ZPMC-0739

cc: Gary Pursell, Peter Siegenthaler, Stanley Ku, Contract Files, Ching Chao, Bill Casey
File 05.03.06

Y/ 05.03.06-000735,NCT

Pagelof 1



Ameri[}aﬂ d AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge F L u o R P.0. BOX 23223 Oakland, CA 94623

Phone (510) 419-0120 / Fax (510) 839-0666

A JOINT YENTURE

NCR PROPOSED RESOLUTION

To: CALTRANS - SAS Superstructure Dated: 30-Aug-2010

333 Burma Road Contract No.: 04-0120F4

Oakland CA 94607 04-SF-80-13.2/ 13.9
Attention: Pursell, Gary Job Name: SAS Superstructure

Resident Engineer Document No.: ABF-NPR-000752 Rev: 00
Ref: 05.03.06-000735

Subject:  NCR No. ZPMC-0739

Contractor's Proposed Resolution:

Reference Resolution: ZPMC is submitting the HSR used at the time of heat straightening along with the NDT performed after to show that
the welds are still acceptable after heat straightening.

ZPMC is submitting the HSR used at the time of heat straightening along with the NDT performed after to show that the welds are still
acceptable after heat straightening. ZPMC will verify that the HSR matches the conditions present before beginning work. Based on this
ZPMC requests closure of this NCR.

Submitted by:  Ishibashi, Joshua
Attachment(s): ABF-NPR-000752R00;

Caltrans' comments: Status: AAP
Date: 08-Sep-2010

The NDT submitted is acceptable. However, preventive measures must be taken by the contractor before this NCR can be closed.

Submitted by:  Woo, Laraine Date: 08-Sep-2010
Attachment(s):

‘E}'I Page 1 of 1



@ No. B-855
LETTER OF RESPONSE

TO: American Bridge/Flour
DATE: 2010-8-28
REGARDING: NCR-000777(ZPMC-0739)

For this issue, ZPMC has released the approved HSRs as attached. Also, ZPMC is providing the
NDT record for review. Based on this, please consider closure of this NCR.

ATTACHMENT:
NCR-000777(ZPMC-0739)
HSR1(B)-8687
B787-UT-14127
B787-MT-25269

2.[\% J")‘* "Wj
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/ DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge

S 666 Feng Bin Road Room 708, Changxing Isfand
i Shanghai 201813 PR China
mftrans Tal: 021-56856666 ext 207061 Fax:
NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A IV Date: 28-Jun-2010

375 BURMA ROAD

OAKLAND CA 95607 Contract No: 04-0120F4

04-SF-0-13.2/13.9

Dear; Mr. Charles Kanapicki Job Name: SAS Superstructure
Attention: Mr. Thomas Nilsson  Project/Fabrication Manager Document No: 05.03.06-000735
Subject: NCR No. ZPMC-0739 =

Reference Description:  Heat Straightening without Engineer's Approval

The attached Non-Conformance Report describes an occurrence where the contractor did not comply with a requirement of the contract document as
indicated below:
Material or Warkmanship not in conformance with contract documents,
Quality Control (QC) not performed in conformance with contract documents.
O Recurring QC issue that constitutes & systematic problem in quality control.
7] Non-Conformance Resolved.
Material Location: 0BG Lift: 13
Remarks:
During the Caltrans Quality Assurance in-process observations of the fabrication of Floorbeam FB3 126A, QA discovered the following

issuc:

-ZPMC personnel heat straightening Seismic Performance Critical Material (SPCM) material distorted by welding without the
Engineers approval.

-The Floorbeam is identified as FBI126A.

-The plate is identified as X3380B (SPCM).

-The deviation from flat as measured by this QA was 10mm per 1000mm.

See attached NCR No. ZPMC-0739 for details.
-The Material thickness is 20 mm.
Action Required and/or Action Taken:
Propose a resolution for the identified non-conformance with revised procedures to prevent future occurrences., A response for the

resalution of this issue is expected within 7 days.

Transmitted by: Ching Chao
Attachments: ZPMC-0739

cc: Gary Pursell, Peter Siegenthaler, Stanley Ku, Contract Files, Ching Chao, Bill Casey
File: 05.03.06

B 0s.03.06000735.8C1 Pogelof ]



STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION iy
DIVISION OF ENGINEERING SERVICES £ %
Office of Struclural Materials e r

Quality Assurance and Source Inspection P
Contract #: 04-0120F4

Bay Area Branch

890 Walnut Ave.St. 150 Cty: SE/ALARte: 80 PM: 13.2/13.9
, Valigjo, CA 84502-1133 e e

(107} S4B 5153 File # 69.25B

(707) 649-5493

QUALITY ASSURANCE - NON-CONFORMANCE REPORT

Location: Changxing Island, Shanghai, China Report No: NCR-000777
Prime Contractor: American Bridge/Fluor Enterprises, a JV ) Date: 27-Jun-2010
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island  NCR #: ZPMC-0739

Type of problem:

Welding Concrete [ Other O

Welding 0 Curing [0 Procedural [1  Bridge No: 34-0006

Joint fit-up [] Coating [J Other [0  Component: FB3126A Floorbeam on Lift 13AE
Procedural Procedural [] Description:

Reference Description: Heat Straightening without Engineer's Approval

Description of Non-Conformance:

During the Caltrans Quality Assurance in-process observations of the fabrication of Floorbeam FB3 1264, QA
discovered the following issue:

-ZPMC personnel heat straightening Seismic Performance Critical Material (SPCM) material distorted by
welding without the Engineers approval.

-The Floorbeam is identified as FB3126A.

-The plate is identified as X3380B (SPCM).

~The deviation from flat as measured by this QA was 10mm per 1000mm.

-The Material thickness is 20 mm.

»
R

Bay#3(Floor beam). i

FB3126A, plale:X3380B
= Distortion moasured o ho
NP 8.7 mmiin 1000 mm

Maxirmom-thistorion measured to be oppx.
9.7.mmiin ?DOD men at 1his arca
i

Straightvedgo 1000 mm long

| 2010/06/27 10:00

2010/06/27 1040

Applicable reference:
AWS D1.5/2002 Section 3.7.3: “Members distorted by welding shall be heat straightened by mechanical means
or by carefully supervised application of a limited amount of localized heat as approved by the engineer”.

‘ﬁz TL-15,Quality Assurance -- Non-Conformance Report Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 2 of 2 )

Caltrans Special Provisions Section 8-3: “For material more than 16 mm, the Contractor shall not heat
straighten members more than 3 in 1000 without prior approval of the Engineer”.
Who discovered the problem:  Surendra Prabhu

Name of individual from Contractor notified: Mr.Wang wen bin

Time and method of notification: 10:00 hours, 06-27-2010, Verbal

Name of Caltrans Engineer notified: Sean Eagen

Time and method of notification: 14:50, 6/28/ 10, Email

QC Inspector's Name: Zhan Hai Feng

Was QC Inspector aware of the problem: [ Yes 4] No
Contractor's proposal to correct the problem:

N/A

Comments:

This report is for the purpose of determining conformance with the contract documents and is not for the

purpose of making repair or fit for purpose recommendations. Should you require recommendations

concerning repairs or remedial efforts please contact Mazen Wahbeh,(818) 292-0659, who represents the

Office of Structural Materials for your project.

Inspected By: Devey,Jim SMR

Reviewed By:  Wahbeh,Mazen SMR

ﬁz_ TL-13,0uality Assurance - Non-Conformance Report
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% R & E Record# HSR1(B)-8687
/{I ﬁ e ﬁﬁ‘ /72 E Revision #

=—— - 1
Heat Straightening Record(HSR1) H#Date |2010.08.27
S [F#E5 A7 San Francisco Oakland Bay Bridge
CALTRANS #04-0120F4 TE#EJOBE: ZP06-767
45 Assembly: S {C# /Quality Control Representative
B3 Sub-Assembly: N L it
PEGird: 13LIFT JE#% 47 (Quality Assurknce Manager~Approval
H B Tower: N/A Z.'Lb . i,
12485 Weld No: 001,003,012~42
145 #ih 2 Weld Map No:  FB3126-001 ] [
15 /L #12 Description of Condition
Cause[R[H Welding distortion iEar 5

Type of Defectik [G< &l Welding distortion &40 &

Inspection Methodf & /i Visual H i

£k 5 77 Disposition

B E £ T7 i (Defect Removal Method): — Flame Straightening by oxygen acetylene 1z F1 2, Z Dok 17 12 K.

5 4:NDE(Post-Removal NDE): After finishing heat straightening, the weld of the heat area shall perform NDT according fo the
(= el .

approved shop drawing A5, RERFESHBEBEILHITNDT i85

Conirol current . voltage and weld speed according [o relevant WPS. It necessary anti-eformahion
4| T4 i (Corrective Action(s)): or hold down device can be added . AF#EFEAVI WPS I RE G, AEFBEERLE. s
H, FHARETE TR,

SC i ¥k 3 (Number of application): 1~3

Tt v v 1 (Miaximum temprature); <600 C

A— A

E : KT EE O, MK L ESO~150mm.
NOTE: the max deformation is about 10mm,longitudinol heot stroightening the width is
50~150mm.

"™To be signed when Closing HSR~Verify compliance and all necessary reports are ready to attach***
T 8% R Inspector: a‘re;\ by %5 Signature: %ﬂ W3
CWi # v) o] 2034 )/{)
Il Z8# £ NDE Certification: Lével Il Closing Date: e 7 .
LA
£ QC Manager i KM 4 Fl WiReview Date: Pl -—7 j,é ‘

& Sketch
1 BARO 8 )
7 ]
— [====1 [===] - — — — A
—= = — = = = s
X3380A I ﬁ: ! X33808 =
T30 I L~-Tud¥) E
B =B
e
ta Fagges FAEC e A { =
b o cpn . e
xX3I3798 X3378D
Tmah Tmas SPCM
i
|50 4tk B e Y T RS0~ 1 50rmm B | E—8 /
"1" shopes heat stroightenin _es.t Vo ten
areas: "J'width is about
S s SO
0 B Q0o 7 k.
} Z N = > 1
? 1500#@5=7500 ! f

Note: All repair worle shall be performed in accor}ﬁance with applicable CALTRANS approved procedures, contract specifications'and AWS D1.5
2002.

#R787-QCP-1101 {0141

Aﬁ)mdeﬂ( Lj Zz,..jb«\ 4&9!.

Z/»Q’Ao

v

]

[
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REPORT OF ULTRASONIC EXAMINATION

REPORT NO. R&%HE B787-UT-14127 DATE 2010.07.26 PAGE 1 OF1 Revision No: 0
PROJECT NO. : T4 ZP06-787 CONTRACTOR: CALTRANS
ITEMS NAME: THE 13 LIFTING DRAWING NO.: CALTRANS CONTRACT NO.: 04-0120F4
FLOOR BEAM il
B s I LRSS

AWS D1.5-2002

REFERENCING CODE &%

ACCEPTANCE STANDARD %451

AWS D1.5-2002(Table 6.3)

ZPQC-UT-01

PROCEDURE NO. B4 2

WELDING PROCESS ¥/

JOINT TYPE /5230

CALIBRATION DUE DATE 1% 28 iF 7 %1

SAW BUTT Dec. 28°7 ,2010
EQUIPMENT ## MANUFACTURER 31 MODEL NO. #3545 & SERIAL NO. F7l4%%5
071565311, 061488510,
UT SCOPE PANAMETRICS EPOCH-4B 061495811, 070152011,
CALIBRATION BLOCK i##t COUPLANT #4737 MATERIALITHICKNESS # ¥ ERE
AWS IIW BLOCK TYPE Il C.M.C A709M-345T2/F2-X 20/35mm
TRANSDUCER #:3k
MANUFACTURER ANGLE FREQUENCY SIZE MANUFACTURER| ANGLE FREQUENCY SIZE
HIE T piiis e R&r i R m=2 R
Changchao 70° 2.5MHz 18%18mm
Changchao 0° 2.5MHz 20mm Reference Level #:53R#AF 20dB
Base metal inspected per AWS D1.5-2002 Section 6.19.5 0° UT OK.
DECIBELS4+ 1 DISCONTINUITY A4kt s
-
> m
WELD i = (T el | VB = H
Z a5 g = 2. B [ET|5EEEE g LOCATION OF DISCONTINUITY 2 )
b Q - 3.
bENTIFICATION |2 is | S8 =g | S [E3|g 3588 ARESAL B (mm) e | =
<gn | pm Bl Qa4 E 2 [ |E = =
murns |5 |2 |E |2 EE | E
RafFes a L - Sound | Depth from . : 8 e
- Length From'X | From'Y 1T}
a b| c d P Path Surface BRX Y o
2k ] PR TIHRAE a
FB3126-001-001 70 32 ACC. 100%
FB3126-001-003 70 32 ACC. 100%
AFTER HSR1(B)-8687
BLANK
EXAMINED BY 1% REVIEWED BY ##
ZF
a2 [2f 20shar
LEVEL-Il SIGN / DATE ')/9(” ~"7~ 1/b HLEVEL-I] SIGN / DATE 3,5 (» .77~%
v
Fit£4E / QCMm F FCUSTOMER
%< SIGN/ B DATE 7 SIGN/ A}l DATE

(FORM# ZPQC-

uTo1)




@ REPORT OF MAGNETIC PARTICLE EXAMINATION
Wby R R 5
REPORT NOQ. 145425 B787-MT-25269 DATEF i 2010.07.25 PAGE OFTif 174 I’“f icn No: O
PROJECT NO, CONTRACTOR: i
ZP06-787 : CALTRANS
ITEES R P
GRINGRG, " CALTRANS CONTRACT NO.:
04-0120F4
3R=H 13th lifting floor beam InH LRSS
REFERENCING CODE ACCEPTANCE STANDARD |PROCEDURE NO. CALIBRATION DUE DATE
SR e bRHE Bras BB ER N
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28,2010
EQUIPMENT 4% MANUFACTURER 13 MODEL NO. #3437 SERIAL NO. #&sms
MT YOKE PARKER B310S 5395 5617 5620
'MAGNETIZ‘NG METHOD Continuous magnetic yoke CURRENT
3 AC
T A A A S L3
70~150
R T TR RS i
MATERIAL TO BE Y WELDING #:4 i i
1 Material & thickness A700M-345T2/F2-X
EXAMINED O CASTING % EEF, TLHE
b bz gt O FORGING it 35/20mm
WELDING PROCESS TYPE OF JOINT
FCAW T-JOINT
RNk ok i)
DISCONTINUITY A it itk
WELD I.D. ACCEPT REJECT REMARKS
ey INDICATION TYPE NS Sl e
it e
FB3126-001-008 ACC. 50%MT
FB3126-001-009 ACC. 100%MT
FB3126-001-010 ACC. 100%MT
FB3126-001-011 ACC. 100%MT
FB3126-001-127 *
FB3126-001-128 *k
FB3126-001-123 S
FB3126-001-124 *
FB3126-001-139 ACC. 1009MT
FB3126-001-140 ACC. 100%MT
FB3126-001-127 %k
FB3126-001-128 *
FB3126-001-121 %k
FB3126-001-122 £
EXAMINED BYE:# REVIEWED BY #1#
L (Lo v G A ng /0l
Jin Jianting i) MU V‘%
10, o h .\/j/
LEVEL-Il SIGN &% |/ DATEE! m LEVEL-I  SIGN ! DAT] Eijpi ~~21% L
it / QcM F FCUSTOMER ! /
%55 SIGN / Bl DATE %5 SIGN / Bl DATE

(FORM# ZPQC-MT01)
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REPORT OF MAGNETIC PARTICLE EXAMINATION

REPORT NO

Mgt BTRT-MT-25269

i1 2010.07.25

Ly
i

el A O

l:“,.;,‘ nNe- 0

PROJECT NO. CONTRACTOR:
r ZP06-787 oo g CALTRANS
LEsds ey L
D =R CALTRANS CONTRACT NO.:
: j 04-0120F4
B 13th lifting floor beam I THES
REFERENCING CODE ACCEPTANCE STANDARD  |PROCEDURE NC. CALIBRATION DUE DATE
BT Bk BRFmE BB ER N
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 285 2010

EQUIPMENT # %

MANUFACTURER {3510

MODEL NO. #2055

SERIAL NO. 1£ 48855

MT YOKE PARKER B310S 5395 5617 5620
MAGNETIZ[NG METHOD Continuous magneﬁc yoke CURRENT
AC
AL s LR R HL 3
PARTICLE TYPE Dry magnet powder YOKE SPACING
70~150
e TR R4 5 o
MATERIAL TO BE VY WELDING R #:4F i i
Material & thickness A700M-345T2/F2-X
EXAMINED O CASTING $# 3 LS
Porilpog sy O FORGING % 35/20mm
WELDING PROCESS TYPE OF JOINT
FCAW T-JOINT
us g FREERE
DISCONTINUITY AS &4
WELD I.D. ACCEPT REJECT REMARKS
LENGTH IN
ey INDICATION TYPE i e ik
R a7y

FB3126-001-119 £

FB3126-001-120 *k

FB3126-001-131 ACC. 100%MT

FB3126-001-132 ACC. 100%MT

FB3126-001-125 *

FB3126-001-126 *
* FB3126-001-008. FB3126-001-009. FB3126-001-010. FB3126-001-011., FB3126-001-139. FB3126-001-140. FB3126-001-

131. FB3126-001-132 were MT inspection and ACC, which is the result of required 25% MT.
* FB3126-001-008. FB3126-001-009. FB3126-001-010. FB3126-001-011. FB3126-001-139. FB3126-001-140. FB3126-001-
131. FB3126-001-132 HELEMTEIG1%, RPENKESLIER] T Mt B K25 % KA.

FB3126-001-036 ACC. 100%MT
FB3126-001-037 ACC. 100%MT
FB3126-001-038 ACC. 50%MT
FB3126-001-039 ACC. 50%MT
FB3126-001-040 ACC. LOO%MT
EXAMINED BY 4% REVIEWED BY #&
Mg " OA
Jin Jianting (J sl JLG‘UI ’(/{w:) g"“‘? b\S{ 4“"‘5 =
LEVEL-Il SIGN%% / DATERWI ~°l7? -”‘)'l()' LEVEL sioN /) patREm  /y°|? -"w A
JEAtEIE / QCM FIFCUSTOMER v {

%< SIGN/ A il DATE

4 SIGN / Hilil DATE

(FORM# ZPQC-MTO1)




——T— REPORT OF MAGNETIC PARTICLE EXAMINATION
TPMC AN
—— = PRy R A

AT a2 ET g

ROJECT NO. CONTRACTCR T
e ZP06-787 - CALTRANS

L A JEL

SRAWINE NG, P CALTRANS CONTRACT NO.:

04-0120F4

jL3Re 13th lifting floor beam I TE G S

REFERENCING CODE ACCEPTANCE STANDARD PROCEDURE NO. CALIBRATION DUE DATE

2V AT BFRS 1 B TEFT B0

AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28%7 ,2010

EQUIPMENT 4% MANUFACTURER 211 MODEL NQ. #3082 SERIAL NO. ¥i543 4

MT YOKE PARKER B310S 5395 5617 5620

MAGNETIZING METHOD Continuous magnetic yoke CURRENT

AC
Ay B S Al HL
= 70~150mm
g AERil] FREH T3 PR
MATERIAL TO BE VY WELDING #8:4t i i
i Material & thickness AT09M-345T2/F2-X

EXAMINED O CASTING #{F I, L fiE

B R O FORGING & 35/20mm

WELDING PROCESS TYPE OF JOINT

FCAW 4 T-JOINT
FEETT g
DISCONTINUITY A~ 4k 22 ey EMARKS
WELD I.D. ACCEPT REMA
TG INDICATION TYPE ILENG_;E’;}':;}!N i 23l il %Ik
Eivki Hemd

FB3126-001-041 ACC. 100%MT
FB3126-001-042 ACC. 100%MT
FB3126-001-024 ACC. 100%MT
FB3126-001-025 ACC. 100%MT
FB3126-001-026 ACC. S0%MT
FB3126-001-027 ACC. 50%MT
FB3126-001-028 ACC. 100%MT
FB3126-001-020 ACC. 100%MT
FB3126-001-030 ACC. 50%MT
FB3126-001-031 ACC. 50%MT
FB3126-001-032 ACC. 100%MT
FB3126-001-033 ACC. 100%MT
FB3126-001-034 ACC. 50%MT
FB3126-001-035 ACC. 50%MT

EXAMINED BY 3§

j\-m M&L!a "U\l/‘:)

%5 SIGN/ Bl DATE

|REVIEWED BY #i# O}/L
Jin Jianting Suu N s‘mj\ % o
LEVEL-Il SIGN%&#% / DATERW o7 -0) A levern sien 1 pATERM 142/,
k£ / QCcM ' F A CUSTOMER ’ f

%% SIGN / Il DATE

(FORM# ZPQC-MTO01)




e — REPORT OF MAGNETIC PARTICLE EXAMINATION
e W20 R Gl 40
g I I —'
| . ‘
PROJECT NC. CONTRACTOR:
o ZP06-787 A CALTRANE
TR ji It
NTRACTNO.
DRAWING NO. FB3126 CALTRANSIGERTR
04-0120F4
i 4
#5: 13th lifting floor beam M LERS
REFERENCING CODE ACCEPTANCL SETANCARD PROCEDURE NC. CALIBRATION DUL DATE
SR HI TSR PR hRE Bras BB EA N
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28°T ,2010

EQUIPMENT ¥ 4f

MANUFACTURER i

MODEL NO. #2054

SERIAL NO, Hfugs ')

Ak

LEVEL-1l SIGN &% |/

DATEH

[
' uﬁ»lmv?-vj

LEVEL-Il SIGN

/ nm;lsa;m}

MT YOKE PARKER B310S 5395 5617 5620

MAGNETIZING METHOD Continuous magnetic yoke |CURRENT X

Rk s [ Wi I HH

PARTICLE TYPE Dry magnet powder YOKE SPACING

W 70~150mm
[ Fi il TR REYE ) 2R
|MATERIAL TO BE N WELDING ##844: i i
t Material & thickness A709M-345T2/F2-X

EXAMINED O CASTING #1f #i 5F, JELRLE

FoRviEYE = O FORGING ffig 35/20mm

WELDING PROCESS TYPE OF JOINT

FCAW ) T-JOINT
R RatAR
DISCONTINUITY Atk i S A
WELD 1.D. [LENGTHIN A
PR S INDICATION TYPE I o B Eild &l
FB3126-001-012 ACC. H0%MT
FB3126-001-013 ACC. 50%MT
FB3126-001-014 ACC. 100%MT
FB3126-001-015 ACC. 100%MT
FB3126-001-016 ACC. S50%MT
FB3126-001-017 ACC. 50%MT
FB3126-001-018 ACC. 100%MT
FB3126-001-019 ACC. 100%MT
FB3126-001-020 ACC. 50%MT
FB3126-001-021 ACC. H0%MT
FB3126-001-022 ACC. 50%MT
FB3126-001-023 ACC. HO%MT
AFTER HSR1 (B) -8687
BLANK
EXAMINED BY®:# - REVIEWED BY ## SL
Jin Jianting n 6|’ '\’q (lj/la["'ﬁ (0.7

IEft£ 2 / QCM

%< SIGN / B DATE

J/CUSTOMER

% SIGN/ HiJl DATE

(FORM{t ZPQC-MTO1)




Ameri[}aﬂ d AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge F L u o R P.0. BOX 23223 Oakland, CA 94623

Phone (510) 419-0120 / Fax (510) 839-0666

A JOINT YENTURE

NCR PROPOSED RESOLUTION

To: CALTRANS - SAS Superstructure Dated: 21-Sep-2010
333 Burma Road
Oakland CA 94607

Contract No.: 04-0120F4
04-SF-80-13.2/13.9
Attention: Siegenthaler, Peter Job Name: SAS Superstructure

Resident Engineer Document No.: ABF-NPR-000752 Rev: 01
Ref: 05.03.06-000735

Subject:  NCR No. ZPMC-0739

Contractor's Proposed Resolution:

Reference Resolution: The responsible inspector is reprimanded and it is noted if preventable non conformances continue to occur in the
inspector’s area of responsibility.

Both ABFJV and ZPMC have in place a program to track when non conformances occur and who the responsible inspector was at the time it
occurred that could have stopped the non conformance from occurring. The responsible inspector is reprimanded and it is noted if preventable
non conformances continue to occur in the inspector's area of responsibility. In addition, the Production teams responsible have been warned
again that repair documents must be followed and changes must be documented in revised documents. Based on these actions and
previously submitted NDT, ZPMC requests closure of this NCR.

Submitted by:  Ishibashi, Joshua
Attachment(s): ABF-NPR-000752R01

Caltrans' comments: Status: CLO
Date: 26-Sep-2010

The proposed resolution is acceptable. This NCR is considered closed.

Submitted by:  Woo, Laraine Date: 26-Sep-2010

Attachment(s):
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STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 Fi |e # XX.25A
(707) 649-5453 . AX.LOf

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION

Location: Changxing Island, Shanghai, China Report No: NCS-000806
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date  21-Sep-2010
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing IslandNCR #. ZPMC-0739

Type of problem:

Welding Concrete [1 Other []
Welding [J Curing [J Procedural [J  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other (]  Component:

Procedural Procedural [] Descripton:

Date the Non-Conformance Report waswritten:  27-Jun-2010

Description of Non-Conformance:

During the Caltrans Quality Assurance in-process observations of the fabrication of Floorbeam FB3126A, QA
discovered the following issue:

-ZPMC personnel heat straightening Seismic Performance Critical Material (SPCM) material distorted by
welding without the Engineers approval.

-The Floorbeam isidentified as FB3126A.

-The plateisidentified as X3380B (SPCM).

-The deviation from flat as measured by this QA was 10mm per 1000mm.

-The Material thicknessis 20 mm.

Contractor's proposal to correct the problem:

Contractor will perform NDT to prove the weld is acceptable. Contractor will identify the inspectors who
performed heat straightening, and educate him. The inspector's performance will be monitored by the
Contractor. Contractor will warn the production teams regarding the repair documents must be followed and
changes must be documented in revised documents.

Corrective action taken:

Contractor provided the NDT report to prove the weld is acceptable. Contractor aso identfied the inspector
who is responsible, and educated him. Contactor warned the producation team regarding the repair documents
must be followed and changes must be documented in revised documents.

Did corrective action require Engineer's approval ? [] Yeslvl No

If so, name of Engineer providing approval: Date:
|s Engineer's approval attached? [] Yesl¥l No
Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Wahbeh, Mazen 818-292-0659, who represents the Office

TL-16,QA -- Non-Conformance Resolution Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION
( Continued Page 2 of 2 )

of Structural Materials for your project.

I nspected By: Ng,Michagl Quality Assurance | nspector
Reviewed By: Wahbeh,Mazen QA Reviewer
N TL-16,QA -- Non-Conformance Resolution
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